350 Mag Bravo MPI(Gen +) GM V-8 1997 - Serial 0K001501 and Up - Cylinder Head And Rocker Cover

Section Drawing: (Hover or click to view larger)

Untitled Document
Ref. OEM Part # Hardin # Mallory # GLM # Other # Description Num Req. Superceded From Special Notes
1 809995         COVER-ROCKER (W/ OIL FILL HOLE) 1

1 809996         ROCKER COVER (W/O OIL FILL HOLE) 1

2 36-18710002         CAP-OIL FILL 1 36-187101
3 10-17344         SCREW 8

4 27-17467   676-9-61305 700-30357   GASKET-ROCKER COVER 2
3
5 25-52188         GROMMET 2

6 97850T         ELBOW (90 DEG.) 1 97850
7 32-8M0062321         HOSE-PCV 1 32-80617435
8 8M2017060         VALVE-PCV 1 806947T
9 32-1589424         HOSE-BREATHER 1 32-1589418
10 54-815504105         CLAMP 2

11 806819A3         TUBE-OIL FILL 1

12 26-805622         GROMMET 1

13 173391         PUSH ROD 16

14 8243171         VALVE-EXHAUST (STANDARD) 8

14 8243181         VALVE-EXHAUST (.5MM O.S.) AR
2
15 809992         VALVE-INTAKE (STANDARD) 8

16 26-976641         SEAL-VALVE (INTAKE AND EXHAUST) 16
3
17 24-483471         SPRING 16

18 483481         CAP 16

19 28-547971         KEY 32

20 35329         ARM KIT-ROCKER 16

21 35331         BALL UNIT 16

22 11-34516         NUT 16

23 938-803860T         HEAD ASSEMBLY-CYLINDER 2 938-97181
24 16-34522         STUD (.003 O.S.) AR
2
24 16-34521         STUD (.013 O.S.) AR ¬† This Part is No Longer Available¬†2
25 75611001         GASKET 2 27-75611 3
26 10-11968         BOLT (7/16-14 X 1-3/4 IN.) 16

27 10-119671         BOLT (7/16-14 X 3 IN.) 4

28 10-11966         BOLT (7/16-14 X 3-3/4 IN.) 14

29 54-92850         CLAMP 1

30 23-91034         SPACER 1
No longer made, limited availability
31 10-37612         SCREW (3/8-16 X 1-1/4 IN.) 1

- 27-806988A96         GASKET SET-ENGINE OVERHAUL 1 ¬† This Part is No Longer Available